

Prescriber Decision Support

Novel or Non-vitamin K antagonist Oral Anti-Coagulants (NOACs)

November 2015

DOCUMENT CONTROL

Document Location

Copies of this document can be obtained from:

Name:	Medicines Optimisation Team
Address:	North West CSU St James's House Pendleton Way Salford M6 5FW
Telephone:	0161 212 5680

Revision History

The latest and master version of this document is held on the Medicines Management SharePoint:

REVISION DATE	ACTIONED BY	SUMMARY OF CHANGES	VERSION
July 2015	J. Cheung	Updated version 1.0 following varying comments during publication and significant changes in therapeutic area	1.1
September 2015	J. Cheung	Amended following co-support by Trafford CCG Medicines Optimisation team Accuracy checked by all manufacturers	1.2
October 2015	J. Cheung	Incorporated feedback from consultation	1.3
October 2015	J Cheung	Amended as per GMMMG comments.	1.4

Approvals

This document must be approved by the following before distribution:

NAME	TITLE	DATE OF ISSUE	VERSION
K Sutton	Chair GMMMG	17/12/13	1.0
H Burgess	Chair GMMMG	24/11/15	2.0

Distribution

This document has been distributed to:

NAME	TITLE	DATE OF ISSUE	VERSION
GMMMG	GMMMG members	17/12/13	1.0
GMMMG	GMMMG members	24/11/15	2.0

Prescriber Decision Support of Novel/ Non-vitamin k antagonist Oral Anti-Coagulant (NOAC)

The aim of this guidance is to summarise and compare NOACs endorsed by NICE and GMMMG and support prescriber decisions. NICE and GMMMG have issued guidance and endorsements on the specific uses of NOACs –dabigatran¹ (Pradaxa®), rivaroxaban² (Xarelto [▼]®), apixaban³ (Eliguis [▼]®) and Edoxaban⁴ (Lixiana [▼]®), NICE states:

The decision about whether to start treatment with warfarin or a NOAC should be made after an informed discussion between the prescriber and the patient about the relative risks and benefits of each agent.

If a NOAC is recommended, establish the principal reason of this suggestion over alternative anticoagulant agents. There are many factors to consider when recommending an anticoagulant. For example drug interactions, indications, bleeding risk, lifestyle issues, alcohol consumption, poor compliance, failure to comply with monitoring arrangements etc. This guidance aims to provide prescribers a personalised approach to selecting anticoagulant therapy for their patients.

INR control Key points: Warfarin Optimal INR control is defined as time in therapeutic range (TTR) ≥65%. Factors to Warfarin has been the mainstay of oral anticoagulant for more than 50 years . Warfarin activity/effect can be measured easily by an INR and may help give an indication to compliance consider in improving TTR: . Patient education Effective and well known antidote in the reversal of anticoagulant effect with vitamin K . \triangleright All NOACs are licensed for prevention of stroke in non-valvular atrial fibrillation (NVAF) plus at least one additional \geq Concordance - identify patients with poor compliance by comparing • recommended dose over 3-6 months with quantity of prescription issued risk factor. Warfarin is licensed for use without additional risk factors present. \triangleright Inconvenient or inappropriate monitoring arrangements - confirm suitability of Warfarin - time to peak effect ranges from 3-5 days. . arrangements for each patient Warfarin has many drug-drug and certain food interactions which may require additional INR monitoring or which may . Consider domiciliary monitoring arrangements for patients with reduced mobility prevent concurrent use. ⊳ Lifestyle factors e.g. alcohol consumption, diet . Patients may have difficulty around INR monitoring. \triangleright Drug interactions Take action to minimise the effect of any factors that can adversely affect INR **Key points: NOACs** control. For all patients deemed to have previously failed on warfarin therapy, • No requirement for INR monitoring. establish all the relevant anticoaculant treatment history. Confirm the evidence to • NOACs provide immediate anti-coagulant effect (time to peak effect ranges from 1-4 hours). support proposed reason for treatment failure. For example: . NOACs currently have no known food interactions. NOACs have shorter half-life and missed doses may result in more time without any anticoagulation and greater risk . Failed monitoring arrangements - did the patient attend an anticoagulation of thromboembolic complications. monitoring service? . NOAC activity/effect cannot be easily measured compared to warfarin. Labile INR - did the patient achieve a therapeutic INR? Each NOAC has a higher acquisition cost than warfarin. . Bleeding complications - was the bleed major/minor? Confirm INR at time of In September 2015, the European Medicines Agency (EMA) granted positive opinion to idarucizumab, the specific . bleed. reversal agent to dabigatran, if rapid reversal of its effects is required. There is currently no licensed antidote in the Drug interactions - any change to concurrent therapy should be considered. reversal of anticoagulant effect of rivaroxaban, apixaban and edoxaban. Serious ADR - was this documented in patient records? Renal function should be assessed and monitored using Cockcroft and Gault formula - Creatinine Clearance (CrCL). Severe alopecia - was the patient offered alternative vitamin K antagonist (VKA) Especially in patients with extreme BMI. agents?

Patient groups considered to benefit from a NOAC include:

Those with poor INR control on warfarin. Poor INR control defined as: \checkmark

TTR ≤65%

٠

- Two or more unexplained INR results >5 OR one INR >8 within past 6 months
- Two INR values <1.5 within past 6 months.

Calculate TTR over a maintenance period of at least 6 months and exclude measurements taken during the first 6 weeks of treatment. Exclude all reasons for poor 'INR control' (see box above) despite good compliance before considering NOAC.

- ✓ Significant difficulties with INR monitoring and/or accessing anticoagulant clinics that raises safety concerns. Exclude alternatives such as community anticoagulant services, domiciliary monitoring/input or selftesting.
- √ Patients in whom warfarin is unsuitable due to contraindication or intolerance e.g. alopecia, could be offered a NOAC.

 \checkmark Patients that consider a NOAC as their preferred anticoagulant following an informed discussion with a clinician on the risks, benefits, individual circumstances and needs.

(Note: There is currently insufficient evidence to recommend one NOAC over another, some patient characteristics, drug compliance and tolerability, and cost maybe important factors in the choice of agent)

						nts who have undergone by the responsible surged			
	[AF] Prevention of stroke and systemic embolism in adult patients with non-valvular atrial fibrillation (NVAF) (with at least one additional risk factor) ^{8,9,10,11}								
Licensed indications		[DVT, PE] Treatme	ent of deep vein th	rombosis (DVT) ai	nd pulmonary embo	lism (PE), and preventio	n of recurrent DVT and I	PE in adults ^{12,13, 14,15}	
		(NOTE: refer to current riv				ute management of acut stics (SPC). Efficacy and		TLAS ACS 2-TIMI 51 trial)
	Ľ	Dabigatran ¹		Rivaroxaban ²	•	Apixa	ban³ ▼	Edoxal	ban⁴ ▼
Indication [NICE TA]	AF [NICE TA 249]	DVT, PE [NICE TA 327]	AF [NICE TA 256]	DVT, PE [NICE TA 287]	ACS [NICE TA 335]	AF [NICE TA 275]	DVT, PE [NICE TA 341]	AF [NICE TA 355]	DVT, PE [NICE TA 354]
Doses	twice daily Following individ individual risk of bleeding conside - bleeding risk is - age 75-80 yrs	astroesophageal reflux, gastritis	20mg once daily 15mg once daily when CrCL is 15-49 mL/min	15mg twice a day for 21/7 then 20mg daily (min. 3/12) CrCL 15-49 mL/min - 15mg twice a day for 21/7 then 20mg daily (or 15mg daily (or 15mg daily if risk of bleeding > risk of recurrent DVT & PE)	2.5mg twice daily with: -aspirin alone Or -aspirin plus clopidogrel or ticlopidine Use with caution if >75yrs or if <60kg Review regularly. Extension of treatment beyond 12 months should be done on an individual basis	5mg twice daily CrCL 15-29mL/min - 2.5mg twice daily Patients with <u>two</u> or more of the following give <u>2.5mg twice</u> <u>daily:</u> -age ≥80 yrs -body weight ≤60kg -serum Cr ≥133 micromole/I	Treatment dose DVT/PE - 10mg twice daily for the first 7 days followed by 5mg twice daily Prevention DVT/PE following 6/12 treatment dose – 2.5mg twice daily The duration of treatment should be individualised after careful assessment of the treatment benefit against the risk of bleeding	60mg once daily Patients with one or more of the following give <u>30mg daily:</u> - CrCL 15-50mL/min -body weight <60kg -concurrent P-gp inhibitors: ciclosporin, dronedarone, erythromycin or ketoconazole	Following parenteral anticoagulant for at least 5 days - 60mg once daily Duration of treatment individualised after careful assessment of the treatment benefit against the risk of bleeding
Mechanism of action	Direct	thrombin inhibitor				Direct factor X	a inhibitor		
Assess bleeding risk in Atrial Fibrillation (HAS-BLED)	Use HAS-BLED score to assess 1 year major bleeding risk in people who are starting or have started anticoagulation with AF. Caution and regular review is recommended if score is ≥ 3; with efforts to offer modification and monitoring of the potentially reversible risk factors: • uncontrolled hypertension • poor INR control ('labile INRs') • concurrent medication (e.g. aspirin, NSAIDs) • harmful alcohol consumption ²⁴ . Note: Do not withhold anticoagulation solely because the person is at risk of falls. For most people the benefit of oral anticoagulants outweighs the bleeding risks and a high HAS-BLED score should not be used to exclude anticoagulation therapy. Overtime the risks and benefits may change and clinicians should review both CHA ₂ DS ₂ -VAS _c and HAS-BLED following any changes in the individual's clinical condition and at least annually ²⁵ . (see CHA ₂ DS ₂ -VAS _c and HAS-BLED calculator <u>http://www.mdcalc.com/has-bled-score-for-major-bleeding-risk</u>)								

	Dabigatran ¹	Rivaroxaban ² ▼	Apixaban ³ ▼	Edoxaban ⁴ ▼					
Interactions (<u>List not exhaustive.</u> <u>As NOACs enter more</u> routine practice, it is <u>likely that other drug-</u> <u>drug and food-drug</u> <u>interactions will be</u> <u>identified</u> – refer to electronic BNF and SPC when prescribing)	 Potential for P-gp interactions e.g. amiodarone, verapamil, quinidine, ketoconazole, clarithromycin, rifampicin, phenytoin and carbamazepine SSRIs and SNRIs increased the risk of bleeding in RE-LY in all treatment groups See contraindication below 	 Avoid concomitant treatment with strong inhibitors of both CYP3A4 and P-gp e.g. ketoconazole, itraconazole, voriconazole or HIV protease inhibitors Caution with strong CYP3A4 and P-gp inducers e.g. rifampicin, phenytoin, carbamazepine, phenobarbital or St. John's Wort as they may lead to reduced rivaroxaban concentrations Avoid use with dronedarone 	 Avoid concomitant use with strong inhibitors of both CYP3A4 and P-gp e.g. ketoconazole, itraconazole, voriconazole or HIV protease inhibitors Avoid strong CYP3A4 and P-gp inducers e.g. rifampicin, phenytoin, carbamazepine, phenobarbital or St. John's Wort for VTE treatment since efficacy may be compromised Caution in the concurrent use with strong CYP3A4 and P-gp inducers in the prevention of stroke and systemic embolism for patients with NVAF and for the prevention of recurrent DVT and PE 	 Potential for P-gp interactions. Recommend edoxaban 30mg daily with the concomitant use of following P-gp inhibitors: ciclosporin, dronedarone, erythromycin, or ketoconazole. Concomitant use of amiodarone, quinidine or verapamil does not require dose reduction The use of edoxaban with other P-gp inhibitors including HIV protease inhibitors has not been studied Caution with P-gp inducers e.g. rifampicin, phenytoin, carbamazepine, phenobarbital or St. John's Wort as they may lead to reduced edoxaban concentrations 					
	Close clinical surveillance (looking for signs of bleeding or anaemia) is recommended in patients treated concomitantly with NSAIDs (including acetylsalicylic acid), anti-platelets (see below) and any other drugs that can typically increase the risk of bleeding.								
Review of individuals with AF and existing cardiovascular disease taking anti-platelets	existing cardiovascular disease The decision to continue or stop anti-platel	monotherapy solely for stroke prevention to people w . Where anticoagulants and anti-platelets are co-p ets is based on the individuals thromboembolic and b lance with the consultant's treatment plan, and liaise factors for stroke or bleeding and/or the	prescribed, the advice of the individual's co pleeding risks. GPs should be vigilant in the co with the consultant where there is a change ir	onsultant should be followed. p-prescribing of anti-thrombotic therapy and					
Contraindications (C/I) (<u>List not exhaustive</u> – refer to current SPC)	 Hypersensitivity A lesion or condition, if considered a significant risk factor for major bleeding Active bleeding Hepatic disease or impairment expected to impact survival Anticoagulant in use (except during switching -see below) Concomitant treatment with systemic ketoconazole, cyclosporine, itraconazole and dronedarone CrCL<30mL/min Prosthetic heart valves 	 Hypersensitivity A lesion or condition, if considered a significant risk factor for major bleeding Active bleeding Hepatic disease associated with coagulopathy and clinically relevant bleeding risk Anticoagulant in use (except during switching -see below) Pregnancy and breast feeding Concomitant treatment of ACS with antiplatelet therapy in patients with a prior stroke or a transient ischaemic attack (TIA) 	 Hypersensitivity A lesion or condition, if considered a significant risk factor for major bleeding Active clinically significant bleeding Hepatic disease associated with coagulopathy and clinically relevant bleeding risk Anticoagulant in use (except during switching -see below) 	 Hypersensitivity A lesion or condition, if considered a significant risk factor for major bleeding Active bleeding Hepatic disease associated with coagulopathy and clinically relevant bleeding risk Anticoagulant in use (except during switching -see below) Pregnancy and breast feeding Uncontrolled severe hypertension 					
Administration	Take with or without food. Swallow whole - opening capsules increases plasma levels and may increase risk of bleeding.	The 15mg and 20mg dose <u>must be taken with</u> <u>food to increase absorption.</u> Maybe crushed and put through a gastric tube if required ¹⁷ .	Take with or without food. Maybe crushed and suspended as per SPC instructions to be given immediately orally or via a nasogastric tube.	Take with or without food.					

	Dabigatran ¹	Rivaroxaban ² ▼	Apixaban ³ ▼	Edoxaban ⁴ ▼
		ferences in efficacy compared to warfarin are due to unable to recommend an overall preferred NOAC, b		
Efficacy for stroke prevention	Superior to warfarin with 150mg twice daily dose. Non-inferior to warfarin with 110mg twice daily dose (RE-LY) ¹⁸ .	Non-inferior to warfarin (ROCKET-AF) ¹⁹ .	Superior to warfarin (ARISTOTLE) ²⁰ .	Non-inferior to warfarin (ENGAGE AF-TIMI 48) ²¹ .
Poor adherence	NOACs have shorter half-life	therefore missed doses may result in more time with Warfarin – longer half-life an		romboembolic complications.
Poor dunerence	Twice a day dosing.	Once a day dosing.	Twice a day dosing.	Once a day dosing.
Missed dose	Missed dose may still be taken up to 6 hours prior next scheduled dose. If within 6 hours of next dose, the missed dose should be omitted.	Missed dose should be taken immediately and then continued on the following day with once a day dosing. Do not double dose within the same day to make up for missed dose (except if taking 15mg twice daily for DVT/VTE treatment, take 2x15mg immediately to ensure a dose of 30mg daily. Continue 15mg twice daily intake as recommended on the following day).	Missed dose should be taken immediately and then continued with twice a day as before.	Missed dose should be taken immediately and then continued once daily as before. Do not double dose within the same day to make up for missed dose.
	Warfarin – not suitable for co	mpliance aids unless risk assessment has been und	ertaken and a management plan is in place to	o manage dosage changes ²²
Requirement for compliance aid	Capsules taken out of blister are not suitable for compliance aids. Shelf life of 3 years for blister and bottle. Once bottle is opened, the product must be used within 4 months.	Can be used in compliance aids. Shelf-life of 3 years and no special storage requirement.	Can be used in compliance aids. Shelf-life of 3 years and no special storage requirement.	Use in compliance aid has not been studied and is not recommended. Shelf-life of 3 years and no special storage requirement in original blister packaging.
Mechanical heart valve	Contraindicated	Not studied – not recommended	Not studied – not recommended	Not studied – not recommended
Valvular disease	Not studied – not recommended	Not studied – not recommended	Not studied – not recommended	Not studied – not recommended
		at extremes of bodyweight (<50 kg or >100-120 kg). mended that Cockcroft and Gault formula is used to		
Extremes of BMI		Cockcroft and Gault formula: CrCL =	(140-Age) X Weight X Constant Serum creatinine	
	[Age (in yea	rs). Weight* (in kilograms). Constant = 1.23 (Men) (see BNF: Prescribing in renal impairmen); 1.04 (Women). Serum creatinine (in micro nt ²³ and electronic calculator link)	omole/litre)]
Renal impairment	*NB: Ideal B	ody Weight (IBW) should be used if the patient is clir		lculator link)
(see additional advice above in Doses)	practice eGFR and CrCL are not intercha	test before initiating NOAC. Renal function can decl angeable; however for most drugs and for most patie	ents (over 18 years) of average build and heig	ht, eGFR could provide some guidance.
	Ihes	SPC of each NOAC recommends that 'Cockcroft and	Gault formula is used for dosing and monito	ring.

	Dabigatran ¹	Rivaroxaban² ▼	Apixaban ³ ▼	Edoxaban ⁴ ▼
Renal impairment (see additional advice above in Doses)	Contraindicated in CrCL<30mL/min	Not recommended if CrCL<15mL/min Use with caution if CrCL 15-29mL/min	Not recommended if CrCL<15mL/min Use with caution if CrCL 15-29mL/min	Not recommended if CrCL<15mL/min Renal function in NVAF – A trend towards decreasing efficacy with increasing CrCL. Edoxaban should only be used in patients with NVAF and high CrCL after careful evaluation of the individual thromboembolic and bleeding risk ⁴
Hepatic impairment	Not recommended in patients with elevated liver enzymes >2 upper limit of normal. Contraindicated in patients with hepatic impairment or liver disease expected to impact on survival.	Use with caution as requires hepatic metabolism. Contraindicated in hepatic disease associated with coagulopathy and clinically relevant bleeding risk including cirrhotic with Child Pugh B and C.	Not recommended in severe hepatic impairment as requires hepatic metabolism. Contraindicated in hepatic disease associated with coagulopathy and clinically relevant bleeding risk. Caution in patients with mild or moderate hepatic impairment (Child Pugh A or B), elevated ALT/AST (>2x upper limit normal) or total bilirubin (≥1.5x upper limit normal). Check baseline LFTs prior initiation.	Not recommended in severe hepatic impairment as requires hepatic metabolism. Contraindicated in hepatic disease associated with coagulopathy and clinically relevant bleeding risk. Caution in patients with elevated ALT/AST (>2x upper limit normal) or total bilirubin (≥1.5x upper limit normal). Check baseline LFTs prior initiation and periodic monitoring if treatment beyond 12 months.
Age (≥80 yrs)	Use reduced dose -110mg twice daily.	No dose reduction unless age related renal impairment.	Consider dose reduction in ≥80yrs – 2.5mg twice daily.	No dose reduction unless age related renal impairment.
Pregnancy & breastfeeding	Not recommended.	Contraindicated in pregnancy and breastfeeding.	Not recommended.	Contraindicated in pregnancy and breastfeeding.
Major bleed risk compared to warfarin	Similar risk with 150mg twice daily Reduced risk with 110mg twice daily (RE-LY) ¹⁸	Similar risk (ROCKET-AF) ¹⁹	Reduced risk (ARISTOTLE) ²⁰	Reduced risk (ENGAGE AF-TIMI 48) ²¹
Intracranial bleed risk compared to warfarin	Reduced risk (RE-LY) ¹⁸	Reduced risk (ROCKET-AF) ¹⁹	Reduced risk (ARISTOTLE) ²⁰	Reduced risk (ENGAGE AF-TIMI 48) ²¹
Major GI bleed risk compared to warfarin	Significantly increased risk with 150mg twice daily. Similar risk with 110mg twice daily (RE- LY) ¹⁸	Significantly increased risk (ROCKET-AF) ¹⁹	Similar risk (ARISTOTLE) ²⁰	Increased risk (ENGAGE AF-TIMI 48) ²¹
Risk of dyspepsia/ upper GI side effects compared to warfarin	Dyspepsia was significantly more common with both doses of dabigatran (RE-LY) ¹⁸	Similar risk of dyspepsia (ROCKET-AF) ¹⁹	Similar risk of dyspepsia (ARISTOTLE) ²⁶	Similar risks of nausea, gastritis and dyspepsia ²⁷
Risk of MI compared to warfarin	Trend towards increased risk but did not reach statistical significance (RE-LY) ¹⁸	Reduced risk but trend did not reach statistical significance (ROCKET-AF) ¹⁹	Reduced risk but trend did not reach statistical significance (ARISTOTLE) ²⁰	Reduced risk but trend did not reach statistical significance ²⁷

	Dabigatran ¹	Rivaroxaban ² ▼	Apixaban ³ ▼	Edoxaban ⁴ ▼	
Reversibility	 Data suggest dabigatran can be dialysed or reversed with prothrombin complex concentrate (PCC) however evidence and experience is limited^{1, 28}. Note: The EMA granted positive opinion to <u>idarucizumab</u> (Sept 2015), the specific reversal agent to dabigatran, if rapid reversal of its effects are required. 	Haemodialysis will not clear rivaroxaban and currently there is no antidote. Data suggest reversibility with PCC ²⁹ may be considered but limited clinical experience.	Haemodialysis is unlikely an effective mean of clearing apixaban and currently there is no antidote.	Haemodialysis is not expected to be effective mean of clearing edoxaban and there is currently no antidote. Data suggest reversibility with PCC may be considered.	
	If patient develops minor bleeding, consider	withholding the NOAC and investigate source of ble (A&E) upon which consultation with haer		hould be referred to Accident & Emergency	
Conversion from warfarin to NOAC (consult locally agreed pathways if available)	Discontinue warfarin and start dabigatran when the INR<2.0. Caution: INR values will be falsely elevated when taking dabigatran.	Discontinue warfarin and start rivaroxaban when: - INR ≤3.0 for prevention of stroke and systemic embolism. - INR ≤2.5 for DVT, PE and prevention of recurrence. Caution: INR values will be falsely elevated after the intake of rivaroxaban.	Discontinue warfarin and start apixaban when the INR<2.0.	Discontinue warfarin and start edoxaban when the INR<2.5.	
Conversion from NOAC to warfarin/alternative NOAC (consult locally agreed pathways if available)	CrCL <30mL/min – dabigatran is contraindicated if CrCL<30mL/min. Advised to consult haematologist if converting to warfarin/alternative NOAC.	Rivaroxaban to warfarin – Co-administer rivaroxaban and warfarin until INR>2.0. Test INR 24hours after previous dose but prior next dose of rivaroxaban. Start warfarin as standard initial dosing followed by dosing guided by INR testing. Once rivaroxaban is discontinued, INR testing may be done reliably at least 24hours after the last dose.	Apixaban to warfarin – Continue with apixaban for at least 2 days after starting warfarin therapy. Check INR after 2 days of co- administration. Obtain INR before next schedule dose of apixaban. Continue co-administration until the INR ≥2.0 then discontinue apixaban.	Edoxaban to warfarin – For patients on 60mg dose – co-administer edoxaban 30mg daily with warfarin. Those on 30mg dose – co-administer edoxaban 15mg with warfarin. Patients should not take a loading dose of warfarin in order to promptly achieve a stable INR between 2-3. During first 14 days of concomitant therapy measure INR at least three times just before schedule dose of edoxaban to minimise influence on INR measurements. Continue co-administration until the INR is >2.0 then discontinue edoxaban. Edoxaban to alternative NOAC – discontinue edoxaban and start other NOAC at time of next scheduled dose of edoxaban.	

NOACs have shorter half-life and converting a NOAC to an alternative NOAC should be theoretically uncomplicated. To date, dabigatran, rivaroxaban and apixaban have little evidence of such practice and it would be advisable to seek advice from specialist anticoagulant team or GPwSI when necessary.

	Dabigatran ¹	Rivaroxaban ² ▼	Apixaban ³ ▼	Edoxaban ⁴ ▼	
Before surgery (consult specialist advice on the overall risk for thromboembolism and bleeding on an individual patient basis for any peri-procedural	Depending on renal function stop dabigatran 1 - 4 days prior elective surgery or invasive procedure. If acute, surgery/invasive procedure should be delayed if possible until at least 12 hours after the last dose.	If possible, based on the clinical judgement of the physician, discontinue rivaroxaban 10mg, 15mg or 20mg tablets 24 hours before surgery or invasive procedure. Rivaroxaban 2.5mg - If possible, based on the clinical judgement of the physician, discontinue 12 hours before surgery or invasive procedure.	Discontinue at least 48 hours prior to elective surgery or invasive procedures with a moderate or high risk of bleeding. Discontinue at least 24 hours prior to elective surgery or invasive procedures with a low risk of bleeding.	If possible, based on the clinical judgement of the physician, discontinue 24 hours before surgery or invasive procedure.	
management - see SPC for details)	If the procedure canno	ot be delayed the increased risk of bleeding should be	e assessed by the specialist against the urge	ncy of the intervention.	
Key for summary table: NOACs (VTE prevention post hip and knee replacement) – not covered in this guidance Common features/recommendations of NOACs					

Dabigatran

tran Rivaroxaban (NVAF and DVT/PE) and Rivaroxaban (ACS)

Apixaban <mark>Edoxaban</mark>

▼ - Newly marketed drugs and vaccines are intensively monitored for a minimum of two years, in order to confirm the risk / benefit profile of the product. Healthcare professionals are encouraged to report all suspected adverse drug reactions.

References

- 1. Summary of Product Characteristics. Pradaxa[®]. Accessed July 2015. <u>www.medicines.org.uk</u>
- 2. Summary of Product Characteristics. Xarelto[®]. Accessed July 2015. www.medicines.org.uk
- 3. Summary of Product Characteristics. Eliquis[®]. Accessed July 2015. <u>www.medicines.org.uk</u>
- 4. Summary of Product Characteristics. Lixiana[®]. Accessed July 2015. <u>www.medicines.org.uk</u>
- 5. NICE TA 157. Dabigatran etexilate for the prevention of venous thromboembolism after hip or knee replacement surgery in adults. September 2008.
- 6. NICE TA 170. Rivaroxaban for the prevention of venous thromboembolism after hip or knee replacement surgery in adults. April 2009.
- 7. NICE TA 245. Apixaban for the prevention of venous thromboembolism after hip or knee replacement surgery in adults. January 2012.
- 8. NICE TA 249. Dabigatran etexilate for the prevention of stroke and systemic embolism in atrial fibrillation. March 2012.
- 9. NICE TA 256. Rivaroxaban for the prevention of stroke and systemic embolism in people with atrial fibrillation. May 2012.
- 10. NICE TA 275. Apixaban for preventing stroke and systemic embolism in people with non-valvular atrial fibrillation. February 2013.
- 11. NICE TA 355. Edoxaban for preventing stroke and systemic embolism in people with non-valvular atrial fibrillation. September 2015.
- 12. NICE TA 327. Dabigatran etexilate for the treatment and secondary prevention of deep vein thrombosis and/or pulmonary embolism. December 2014.
- 13. NICE TA 287. Rivaroxaban for treating pulmonary embolism and preventing recurrent venous thromboembolism. June 2013.
- 14. NICE TA 341. Apixaban for the treatment and secondary prevention of deep vein thrombosis and/or pulmonary embolism. June 2015.
- 15. NICE TA 354. Edoxaban for treating and for preventing deep vein thrombosis and/or pulmonary embolism. August 2015.
- 16. NICE TA 335. Rivaroxaban for preventing adverse outcomes after acute management of acute coronary syndrome. March 2015.
- 17. NEWT Guidelines for administration of medication to patients with enteral feeding tubes or swallowing difficulties. Accessed July 2015. <u>www.newtguidelines.com</u>
- 18. Connolly SJ, et al. Dabigatran versus warfarin in patients with atrial fibrillation. N Engl J Med 2009;361:1139-115.
- 19. Patel MR, Mahaffey KW, Garg J et al. Rivaroxaban versus warfarin in Non-valvular Atrial Fibrillation. N Engl J Med 2011;365:883-91.
- 20. Granger CB et al. Apixaban versus Warfarin in Patients with Atrial Fibrillation. N Engl J Med 2011; 365: 981-92.
- 21. Giugliano RP et al. Edoxaban versus warfarin in patients with atrial fibrillation.-- N Engl J Med 2013; 369: 2093-2104.
- 22. National Patient Safety Agency (NPSA). Patient Safety Alert 18. Anticoagulant.28 March 2007. Accessed September 2013. www.npsa.nhs.uk/EasySiteWeb/GatewayLink.aspx?alld=10797
- 23. Joint Formulary Committee. British National Formulary, 66th edition. September 2013. London: BMJ group and Pharmaceutical Press. www.bnf.org/bnf
- 24. NICE CG 180. Atrial Fibrillation: the management of atrial fibrillation. June 2014.
- 25. 2012 focused update of the ESC Guidelines for the management of atrial fibrillation, Camm *et al.* European Heart Journal (2012) 33, 2719-2747.
- 26. Bristol-Myers Squibb UK medical information, 2015. Response 1-1EZTSL apixaban. Reply received and accessed 8 September 2015
- 27. Daiichi-Sankyo medical information, 2015. Inquiry 29712 edoxaban queries. Reply received and accessed 19 August 2015 28. Stangior I. Bothson K. Stable II. Manuella, 19712 – edoxaban queries. Reply received and accessed 19 August 2015
- Stangier J, Rathgen K, Stähle H, Mazur D. Influence of renal impairment on the pharmacokinetics and pharmacodynamics of oral dabigatran etexilate: an open-label, parallel-group, single-centre study. Clin Pharmacokinet. 2010 Apr;49(4):259-68.
 Exceptora FS at al. Payment of Pharmacokinetic Science of Pharmacokinetics and Pharmacokinetics and Pharmacokinet. 2010 Apr;49(4):259-68.
- 29. Eerenberg ES et al. Reversal of Rivaroxaban and Dabigatran by Prothrombin Complex Concentrate. Circulation 2011; 124:1573-9.

quide prescribers - for up to date

information please consult individual

SPCs at www.medicines.org.uk

Wendy Williams (NHS Trafford CCG Medicines Optimisation team)

Produced and updated by: J.Cheung. GMSS (part of NWCSU). October 2015

Further resources

- 1. European Heart Rhythm Association (EHRA) Practical Guide on the use of new oral anticoagulants in patients with non-valvular atrial fibrillation: executive summary. April 2013.
- 2. Common questions and answers on the practical use of oral anticoagulants in non-valvular atrial fibrillation. South West Medicines Information and Training & Regional Drug and Therapeutics Centre (Newcastle). March 2015.
- 3. NICE Patient decision aid. Atrial fibrillation: medicines to help reduce your risk of stroke what are the options. June 2014.
- 4. Stroke Prevention in Atrial Fibrillation Risk (SPARC) Tool.
- 5. NICE CG 182. Chronic kidney disease: early identification and management of chronic kidney disease in adults in primary and secondary care. July 2014.
- 6. Eliquis[®] (apixaban) Educational risk minimisation material to help reduce the risk associated with using this medicine.
- 7. Lixiana[®] (edoxaban) Educational risk minimisation material to help reduce the risk associated with using this medicine.

GP checklist for patients on NOACs The following counselling checklist should be completed by the prescriber when a NOAC is being used. Further information and support may be provided by your local hospital trust and/or CCG medicines optimisation team if required.

NOAC (please circle) Dabigatran/ Rivaroxaban/ Apixaban/ Edox	Tick when completed	Date:							
CHA ₂ DS ₂ -VAS _c score:	HAS –BLED score:								
Patient will require a longer GP consultation time to cover a	Patient will require a longer GP consultation time to cover all the advice.								
Give a full explanation of the indication and rationale for pr	escribing a NOAC.								
Explain how the drug works i.e. 'blood takes longer to clot	not thinner'.								
Explain the intended duration of therapy.									
Explain the required dose and time to take NOAC.									
Explain the follow-up arrangements to assess compliance,	side-effects, bleeding and monitoring.								
Explain the risk of potential drug interactions and changes,	, particularly antibiotics and over the cou	unter medicines.							
Explain the risk of bleeding / bruising and what action to tak	ke in the event of bleeding, fall or head i	njury.							
It is essential that the patient is fully aware of the lack of re-	versal agents for NOACs.								
Ensure patients carry a Patient Alert Card and provide any patient information leaflets.	other available information to support N	OAC use i.e. locally produced							
Always inform any healthcare professional, including docto to show their Patient Alert card.									
Stress the importance of compliance, especially for patient	s switching from warfarin who are used	to being monitored.							
Explain what to do if the patient misses a dose.									
Lifestyle advice, including contact/extreme sports should b	e included in the counselling.								
Explain how to get repeat prescriptions.									
Ensure patients know when to seek medical help.									
Provide the patient opportunities to ask questions and ensu	ure his/her understanding of all advice g	iven.							
		Advice given by whom?							